
POTASSIUM SLOW RELEASE
PROFESSIONAL INFORMATION
COMPLEMENTARY MEDICINE 
HEALTH SUPPLEMENT

This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use.

SCHEDULING STATUS: S0

1. NAME OF THE MEDICINE 
BIOGEN POTASSIUM SLOW RELEASE (600 mg Tablets)

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each tablet contains:
Potassium chloride 

(providing 314,68 mg elemental potassium)
600 mg 

For a full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM 
White, round, biconvex, film-coated tablets.

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

BIOGEN POTASSIUM SLOW RELEASE contributes to normal nervous system and muscle functioning, as well as the 
maintenance of normal blood pressure. BIOGEN POTASSIUM SLOW RELEASE is indicated in adults. 

4.2 Posology and method of administration
Adults: 
Take one (1) tablet twice daily with a full glass of water. 
Swallow the tablet whole and do not chew or crush.

Special populations 
Dosage adjustment may be necessary in elderly patients.

Method of administration 
The coated tablet should not be broken because it will affect the extended release.

4.3 Contraindications
Hypersensitivity to any of the active ingredients or to any of the excipients listed in section 6.1. 
If you suffer from renal impairment or any condition in which the digestive tract is obstructed.

4.4 Special warnings and precautions for use
•	Should you experience any untoward effects or gastrointestinal disorders such as nausea, vomiting, diarrhoea, 

abdominal cramps or stomach pains you should discontinue the use of BIOGEN POTASSIUM SLOW RELEASE and 
contact your healthcare provider. 

•	Due to the possible risk of hyperkalaemia (high blood potassium levels), do not exceed the recommended dosage.

4.5 Interaction with other medicines and other forms of interaction
•	Concomitant use of medication or supplements that contain potassium is not recommended.

•	Concomitant use of medication that may increase blood potassium concentrations, for example potassium sparing 
diuretics or ACE inhibitors is not recommended.

4.6 Fertility, pregnancy and lactation
Safety in fertility, pregnancy and lactation has not been established.   

4.7 Effects on ability to drive and use machines
No studies on the ability to drive or use machines have been performed. If dizziness or drowsiness is experienced, 
driving and the operating of machinery is not recommended.

4.8 Undesirable effects
Less Frequent: Hyperkalaemia.

Frequent: Gastrointestinal disorders such as nausea, vomiting, diarrhoea, abdominal cramps or stomach pains. 

Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicine is important. It allows continued monitoring 
of the benefit/risk balance of the medicine. Healthcare providers are asked to report any suspected adverse reactions 
to SAHPRA via the “6.04 Adverse Drug Reactions Reporting Form”, found online under SAHPRA’s publications: 
https://www.sahpra.org.za/Publications/Index/8

4.9 Overdose
In the event of an overdose, side effects as listed in 4.8 can be precipitated or be of increased severity. Treatment of 
overdosage is symptomatic and supportive. 

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Category and class: 
Category D 34.7 Minerals (Complementary Medicine: Health Supplement)

Pharmacodynamic effects 
Potassium contributes to normal nervous system and muscle functioning, as well as the maintenance of normal blood 
pressure. 

5.2 Pharmacokinetic properties
Potassium chloride is readily absorbed from the gastrointestinal tract and is excreted mainly by the kidneys. It is 
secreted in the distal tubules in exchange for sodium or hydrogen ions. Some potassium is excreted in the faeces and 
small amounts may also be excreted in sweat.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Coating 
Acryl-Eze 93018509 white

Core 
Magnesium stearate 
Methocel E4M premium 
Pharmatose 200M 
Stearyl alcohol  
Talc

Sugar Free

6.2 Incompatibilities
Not applicable

6.3 Shelf life
24 Months

6.4 Special precautions for storage
Store at or below 25 °C. Protect from moisture.

6.5 Nature and contents of container
White 175 ml PET bottle with white screw cap, containing a silica gel desiccant and foam wadding. 
Pack size: 60 film-coated tablets. 

6.6 Special precautions for disposal
No special requirements.

7. HOLDER OF CERTIFICATE OF REGISTRATION 
PhytoHealthcare (Pty) Ltd 
49 New Road 
Block C 
Midrand  
1685

8. REGISTRATION NUMBER 
Will be allocated by SAHPRA upon registration.

9. DATE OF FIRST AUTHORISATION 
Will be allocated by SAHPRA upon registration.
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POTASSIUM SLOW RELEASE POTASSIUM SLOW RELEASE
PATIENT INFORMATION LEAFLET
SCHEDULING STATUS: S0

PROPRIETARY NAME AND DOSAGE FORM 
BIOGEN POTASSIUM SLOW RELEASE TABLETS 
Potassium chloride 600 mg 
Sugar free

COMPLEMENTARY MEDICINE: HEALTH SUPPLEMENT 
This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use.

Read all of this leaflet carefully because it contains important information for you. 
BIOGEN POTASSIUM SLOW RELEASE is available without a doctor’s prescription, and contributes to normal nervous system and 
muscle functioning, as well as the maintenance of normal blood pressure. Nevertheless, you still need to take BIOGEN POTASSIUM 
SLOW RELEASE carefully to get the best results from it.

•	Keep this leaflet. You may need to read it again.
•	Do not share BIOGEN POTASSIUM SLOW RELEASE with any other person.
•	Ask your healthcare provider or pharmacist if you need more information or advice.

What is in this leaflet
1.  What BIOGEN POTASSIUM SLOW RELEASE is and what it is used for.
2.  What you need to know before you use BIOGEN POTASSIUM SLOW RELEASE.
3.  How to use BIOGEN POTASSIUM SLOW RELEASE.
4.  Possible side effects.
5.  How to store BIOGEN POTASSIUM SLOW RELEASE.
6.  Contents of the pack and other information.

1. WHAT BIOGEN POTASSIUM SLOW RELEASE IS AND WHAT IT IS USED FOR 
BIOGEN POTASSIUM SLOW RELEASE is a mineral supplement that contributes to normal nervous system and muscle functioning, 
as well as the maintenance of normal blood pressure.

2. WHAT YOU NEED TO KNOW BEFORE YOU USE BIOGEN POTASSIUM SLOW RELEASE  
Do NOT use BIOGEN POTASSIUM SLOW RELEASE:

•	 If you are hypersensitive (allergic) to potassium chloride or any of the other ingredients of BIOGEN POTASSIUM SLOW 
RELEASE (listed in section 6).  

•	 If you suffer from renal impairment or any condition in which the digestive tract is obstructed.

Warnings and precautions 
Special care should be taken with BIOGEN POTASSIUM SLOW RELEASE.  

•	Should you experience any untoward effects or gastrointestinal disorders such as nausea, vomiting, diarrhoea, abdominal 
cramps or stomach pains, you should discontinue the use of BIOGEN POTASSIUM SLOW RELEASE and contact your 
healthcare provider.

•	Due to the possible risk of hyperkalaemia (high blood potassium levels), do not exceed the recommended dosage.

Other medicines and BIOGEN POTASSIUM SLOW RELEASE  
Always tell your healthcare provider if you are taking any other medicine (this includes complementary or traditional medicines). 
Tell your doctor or pharmacist if you are currently using:

•	Medication or supplements that contain potassium.
•	Medication that may increase blood potassium concentrations, for example potassium sparing diuretics (medicine that 

cause an increase in urination) or ACE inhibitors (used to treat high blood pressure).

BIOGEN POTASSIUM SLOW RELEASE with food and drink 
Take BIOGEN POTASSIUM SLOW RELEASE with a full glass of water.

Pregnancy, breastfeeding and fertility 
If you are pregnant or breastfeeding, think you may be pregnant or are planning to have a baby, please consult your doctor, 
pharmacist or other healthcare provider for advice before taking BIOGEN POTASSIUM SLOW RELEASE.

Driving and using machinery 
BIOGEN POTASSIUM SLOW RELEASE has no known effect on the ability to drive or use machines. Nevertheless, you must ensure 
that you are aware of the measure to which BIOGEN POTASSIUM SLOW RELEASE affects you.

3. HOW TO USE BIOGEN POTASSIUM SLOW RELEASE  
Always use BIOGEN POTASSIUM SLOW RELEASE exactly as described in this leaflet or as your doctor or pharmacist has told you. 
Check with your doctor or pharmacist if you are not sure.

Adults: 
Take one (1) tablet twice daily with a full glass of water. Swallow the tablet whole and do not chew or crush. 
Do not exceed the recommended dosage. Do not share your medicine with any other person. 

Dosage adjustment may be necessary in elderly patients.

If you take more BIOGEN POTASSIUM SLOW RELEASE than you should 
In the event of an overdose, consult your doctor or pharmacist. If neither is available, contact the nearest hospital or poison centre.

If you forget to take BIOGEN POTASSIUM SLOW RELEASE 
If you have missed your dose by only a few hours, take the missed dose as soon as you remember. If it is almost time for your next 
dose, skip the missed dose and take BIOGEN POTASSIUM SLOW RELEASE at the next regularly scheduled time. Do not take a 
double dose of BIOGEN POTASSIUM SLOW RELEASE to make up for the forgotten individual doses.

4. POSSIBLE SIDE EFFECTS 
BIOGEN POTASSIUM SLOW RELEASE can have side effects. 
Not all side effects reported for BIOGEN POTASSIUM SLOW RELEASE are included in this leaflet. Should your general health 
worsen or if you experience any untoward effects while taking BIOGEN POTASSIUM SLOW RELEASE, please consult your 
healthcare provider for advice. 

If any of the following happens, stop taking BIOGEN POTASSIUM SLOW RELEASE and tell your doctor immediately or go to the 
casualty department at your nearest hospital:

•	Swelling of the hands, feet, ankles, face, lips and mouth or throat, which may cause difficulty in swallowing or breathing.
•	Rash or itching.
•	Fainting.

These are very serious side effects. If you have them, you may have had a serious reaction to BIOGEN POTASSIUM SLOW 
RELEASE. You may need urgent medical attention or hospitalisation.

Tell your doctor if you notice any of the following:
•	Nausea.
•	Vomiting.
•	Diarrhoea.
•	Abdominal cramps or stomach pains.

If you notice any side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

Reporting of side effects
If you get side effects, talk to your doctor or pharmacist. You can also report side effects to SAHPRA via the “6.04 Adverse Drug 
Reactions Reporting Form”, found online under SAHPRA’s publications: 
https://www.sahpra.org.za/Publications/Index/8. 
By reporting side effects, you can help provide more information on the safety of BIOGEN POTASSIUM SLOW RELEASE.

5. HOW TO STORE BIOGEN POTASSIUM SLOW RELEASE  
Store all medicines out of reach of children. 
Store at or below 25 °C. Protect from moisture.
Store in the original container. 
Do not use after the expiry date stated on the label. 
Return all unused medicine to your pharmacist.
Do not dispose of unused medicine in drains or sewerage systems (e.g. toilets).

6. CONTENTS OF THE PACK AND OTHER INFORMATION

What BIOGEN POTASSIUM SLOW RELEASE contains

The active ingredient in each tablet is:
Potassium chloride 

(providing 314,68 mg elemental potassium)
600 mg 

The other ingredients are: Acryl-Eze 93018509 white, magnesium stearate, Methocel E4M premium, Pharmatose 200M, stearyl 
alcohol and talc. 

Sugar Free

What BIOGEN POTASSIUM SLOW RELEASE looks like and contents of the pack 
White, round, biconvex, film-coated tablets packed into a white 175 ml PET bottle with white screw cap, containing a silica gel 
desiccant and foam wadding. 
Pack size: 60 film-coated tablets. 

HOLDER OF CERTIFICATE OF REGISTRATION 
PhytoHealthcare (Pty) Ltd 
49 New Road 
Block C 
Midrand  
1685

REGISTRATION NUMBER 
Will be allocated by SAHPRA upon registration.

PASIËNTINLIGTINGSBLAD
SKEDULERINGSTATUS: S0

HANDELSNAAM EN DOSEERVORM 
BIOGEN POTASSIUM SLOW RELEASE TABLETTE 
Kaliumchloried 600 mg 
Suikervry

KOMPLEMENTÊRE MEDISYNE: GESONDHEIDSAANVULLING 
Hierdie ongeregistreerde medisyne is nie deur SAHPRA vir gehalte, veiligheid of beoogde gebruik geëvalueer nie.

Lees hierdie inligtingsblad noukeurig deur want dit bevat inligting wat belangrik is vir jou. 
BIOGEN POTASSIUM SLOW RELEASE is beskikbaar sonder ’n dokter se voorskrif, en dra by tot normale senuweestelsel en 
spierfunksie, sowel as die handhawing van normale bloeddruk. Jy moet BIOGEN POTASSIUM SLOW RELEASE nogtans versigtig 
gebruik ten einde die beste resultate te verkry.

•	Hou hierdie inligtingsblad. Dit mag nodig wees dat jy dit weer lees.
•	Moenie BIOGEN POTASSIUM SLOW RELEASE met enige ander persoon deel nie.
•	Vra jou gesondheidsorgpraktisyn of apteker indien jy verdere inligting of advies nodig het.

Wat is in hierdie pamflet
1.  Wat is BIOGEN POTASSIUM SLOW RELEASE en waarvoor dit gebruik word.
2.  Wat jy moet weet voordat jy BIOGEN POTASSIUM SLOW RELEASE gebruik.
3.  Hoe om BIOGEN POTASSIUM SLOW RELEASE te gebruik.
4.  Moontlike newe-effekte.
5.  Berging van BIOGEN POTASSIUM SLOW RELEASE.
6.  Inhoud van die verpakking en ander inligting.

1. WAT IS BIOGEN POTASSIUM SLOW RELEASE EN WAARVOOR DIT GEBRUIK WORD 
BIOGEN POTASSIUM SLOW RELEASE is ‘n minerale aanvulling wat bydra tot normale senuweestelsel en spierfunksie, sowel as 
die handhawing van normale bloeddruk.

2. WAT JY MOET WEET VOORDAT JY BIOGEN POTASSIUM SLOW RELEASE GEBRUIK 
Moet NIE BIOGEN POTASSIUM SLOW RELEASE neem:

•	 Indien jy hipersensitief (allergies) is vir kaliumchloried of enige van die ander bestanddele van BIOGEN POTASSIUM SLOW 
RELEASE (gelys in afdeling 6).

•	 Indien jy enige nierfunksie probleme of toestand waarin die spysverteringskanaal belemmer word het.

Waarskuwings en voorsorgmaatreëls 
Wees versigtig met die gebruik van BIOGEN POTASSIUM SLOW RELEASE.  

•	 Indien jy enige ongewendse simptome of spysverteringskanaal ongemak soos naarheid, braking, diarree, abdominale 
krampe of maagpyn ervaar, moet jy ophou om BIOGEN POTASSIUM SLOW RELEASE te neem en jou 
gesondheidsorgpraktisyn kontak.

•	As gevolg van die moontlike risiko vir hiperkalemie (hoë kaliumvlakke in die bloed) moet die aanbevole dosis nie oorskry 
word nie.

Die neem van ander medisynes saam met BIOGEN POTASSIUM SLOW RELEASE  
Sê altyd vir jou gesondheidsorgpraktisyn indien jy enige ander medisyne neem (dit sluit aanvullende of tradisionele medisynes in). 
Lig jou dokter of apteker in indien jy tans enige van die volgende neem:

•	Medikasie of aanvullings wat kalium bevat.
•	Medikasie wat die kalium konsentrasie van die bloed kan verhoog, byvoorbeeld kalium sparende diuretika (medikasie was 

‘n toename in urinering veroorsaak) of ACE inhibeerders (wat gebruik word om hoë bloeddruk te behandel).

Die neem van BIOGEN POTASSIUM SLOW RELEASE saam met kos en drinkgoed 
Neem BIOGEN POTASSIUM SLOW RELEASE met ‘n vol glas water.

Swangerskap, borsvoeding en vrugbaarheid 
Indien jy swanger is of borsvoed, vermoed dat jy swanger is, of beplan om swanger te word, raadpleeg jou dokter, apteker of ander 
gesondheidsorgpraktisyn voordat jy BIOGEN POTASSIUM SLOW RELEASE gebruik.

Bestuur en die gebruik van masjinerie 
BIOGEN POTASSIUM SLOW RELEASE het geen bekende uitwerking op die vermoë om ‘n voertuig te bestuur of masjinerie te 
gebruik nie. Jy moet nietemin seker maak dat jy bewus is van die mate waarop BIOGEN POTASSIUM SLOW RELEASE jou 
beïnvloed.

3. HOE OM BIOGEN POTASSIUM SLOW RELEASE TE GEBRUIK 
Gebruik BIOGEN POTASSIUM SLOW RELEASE altyd presies soos wat in hierdie inligtingsblad aangedui word, of soos jou dokter of 
apteker aanbeveel het. Raadpleeg jou dokter of apteker indien jy nie seker is nie.

Volwassenes: 
Neem een (1) tablet twee maal daagliks met ‘n vol glas water. Sluk die tablet heel in en moet dit nie kou of opbreek nie. 
Moenie die aanbevole dosis oorskry nie. Moenie jou medikasie met enige ander persoon deel nie. 

Dosering aanpassings mag nodig wees by bejaarde pasiënte.

Indien jy meer BIOGEN POTASSIUM SLOW RELEASE geneem het as wat jy moes 
In die geval van oordosering, raadpleeg jou dokter of apteker. Indien nie een van hulle beskikbaar is nie, kontak die naaste hospitaal 
of gifbeheersentrum.

Indien jy vergeet om BIOGEN POTASSIUM SLOW RELEASE te neem 
Indien jy ‘n dosis met slegs ’n paar uur gemis het, neem die oorgeslane dosis sodra jy onthou. Indien dit byna tyd is vir die volgende 
dosis, slaan die dosis wat vergeet is oor en neem BIOGEN POTASSIUM SLOW RELEASE op die volgende gewone geskeduleerde tyd. 
Moenie ’n dubbele dosis BIOGEN POTASSIUM SLOW RELEASE neem om op te maak vir die individuele dosisse wat oorgeslaan is nie.

4. MOONTLIKE NEWE-EFFEKTE 
BIOGEN POTASSIUM SLOW RELEASE kan newe-effekte hê. 
Nie alle newe-effekte wat vir BIOGEN POTASSIUM SLOW RELEASE gerapporteer is, word in hierdie inligtingsblad ingesluit nie. 
Indien jou algemene gesondheid verswak of indien jy enige ongewenste effek ervaar terwyl jy BIOGEN POTASSIUM SLOW 
RELEASE neem, raadpleeg asseblief jou gesondheidsorgpraktisyn. 

Indien enige van die volgende gebeur, hou op om BIOGEN POTASSIUM SLOW RELEASE te neem en sê onmiddellik vir jou dokter 
of gaan na die ongevalleafdeling by jou naaste hospitaal:

•	Swelling van jou hande, voete, enkels, gesig, lippe en mond of keel, wat dit moeilik kan maak om te sluk of asem te haal.
•	Veluitslag of gejeuk.
•	Floutes.

Hierdie is baie ernstige newe-effekte. Indien jy dit het, mag jy ’n ernstige reaksie op BIOGEN POTASSIUM SLOW RELEASE gehad 
het. Jy mag dringende mediese bystand of hospitalisasie nodig hê.

Sê vir jou dokter indien jy enige van die volgende opmerk:
•	Naarheid.
•	Braking.
•	Diarree.
•	Abdominale krampe of maagpyn.

Indien jy enige newe-effekte opmerk wat nie in hierdie inligtingsblad genoem word nie, lig asseblief jou dokter of apteker daaroor in.

Rapportering van newe-effekte
Bespreek dit met jou dokter of apteker indien jy newe-effekte ondervind. Jy kan ook newe-effekte by SAHPRA aanmeld deur die 
“6.04 Adverse Drug Reactions Reporting Form”, wat aanlyn gevind word onder SAHPRA se publikasies: 
https://www.sahpra.org.za/Publications/Index/8. 
Deur newe-effekte aan te meld, kan jy help om meer inligting te verskaf oor die veiligheid van BIOGEN POTASSIUM SLOW 
RELEASE.

5. BERGING EN WEGDOENING VAN BIOGEN POTASSIUM SLOW RELEASE 
Berg alle medisyne buite bereik van kinders. 
Berg teen of benede 25 °C. Beskerm teen vog.
Stoor in die oorspronklike verpakking. 
Moenie ná die vervaldatum wat op die etiket voorkom, gebruik nie. 
Neem alle ongebruikte medisyne terug na jou apteker.
Moenie ongebruikte medisyne in dreine en rioolstelsels (bv. toilette) weggooi nie.

6. INHOUD VAN DIE VERPAKKING EN ANDER INLIGTING 

Wat BIOGEN POTASSIUM SLOW RELEASE bevat

Die aktiewe bestanddeel in elke tablet is:
Kaliumchloried 

(verskaf 314,68 mg elementele kalium)
600 mg 

Die ander bestanddele is: Acryl-Eze 93018509 wit, magnesiumstearaat, Methocel E4M premium, Pharmatose 200M, 
stearielalkohol en talk. 

Suikervry

Hoe BIOGEN POTASSIUM SLOW RELEASE en die inhoud van die verpakking lyk 
Wit, ronde, bikonvekse, filmbedekte tablette wat verpak is in ‘n wit 175 ml PET bottel met ‘n wit skroefdop wat ‘n 
silikajel-uitdroogmiddel en spons bevat. 
Verpakkingsgrootte: 60 filmbedekte tablette. 

HOUER VAN DIE REGISTRASIESERTIFIKAAT 
PhytoHealthcare (Edms) Bpk 
49 New Road 
Blok C 
Midrand  
1685

REGISTRASIENOMMER 
Sal met registrasie deur SAHPRA toegeken word.
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